
':-'~ 
-3 . ,.. 
Ulo 

w i 

w 
0> 

c 

"' > 

FUEL SYSTEM· Models 14G, 4H 

( 

-I» ... 
tD 
0 w 
I 

N 



FUEL SYSTEM 

0301-9 -1---o 

03~1-7--. 

1953STUDEBAK~~,COIYJ 

Plate 03-3 

0301-16 

u--_ 0301-18 

~ 

~0301-15 
N.S.S. - NOT SOLD SEPARATELY 

FUEL PUMIP 
PAGE NO. 37 

PRINTED IN U.S A 

7 - 1· 53 



1953STUDEBAKE~.COM 

Plate 03-4 FUEL svs·rEM 

/ 
/ 

' ' ' ' / 
/ 

/ 

/ 

/ 

(' 
/ I 

/ I 
/ 

. . 
/ / (~_.L- 0302-34 

~~0302-32 

/) '"%. 
/ ' 

/ / 
I' 

-<."'\' ...... 
(~'' / ........ ' 
~/ \. '- - - ..... , 

,;--....;:,, / ~-·\ ; : ; .. :' :~ 
0302-40~.,.~-·' '~~ ' ,~>-, I I 11:

1 

,..=:..... . . ~(:-! ~ ... i ;"'- ... 1 ("'> ..' 
~ ... ·.-:-._\ \II ..- "' ,_,,~y I 

i~:~:·;. ;~.:'~, / ;" \' 
.... "''~' ~ .,/ \ \ \':\---- 0302-10 / ' '(' I~ / 'Tf 

--0302-16 (:;._.;~~;~g~:~g~! I /1 
/-- ~ 0302-21 © .............. 0302-30 
'<~ .... ~---- 0302-15 @~0302-16 

....... ~~' ' ... ... ·~~ // 0302-19 
t,, \ ~'..:--:::.~~ /." -'1 - - f.h 0302-18 

I I ' \ 1 ',-~,... : : ,.. .., 

,, _;::. 1/ I ' ' ) - -' ' , ...... ' - - - - - .fl. 
/ ' 'I / I ' / .. , ' ~ 

I '{/ ' - / ', ,~,, ~(j.JJ),, ctv /, 

~
JI/ , ....... , ~'1-~,,, ... ,. / ' .... -...._ tl, \ I /!'''"-"' ,;'--~ 

.,.."/.,/.; )'', ~~ 11 ' I I ,_ ..... I 

~~_,// I ';.::.~· ', 't ,' /,'} 1... I_ ~ 
I ' I ' / ;1',~, / ,, '/ 

/ / / V / . , _; 
'...._' /h ,.._ Factory Installed , Field lnstalletd _, ./,. 

1 
1 

' , • -

r 

MODELS H and 3H from Engine No. U.S. A. V-95,, 954 to V-172, 611 
MODEL 3H before engine No. Canada VC-3,104 

' I ... 
',_1_ ..... / 

0302-25 ---~ 
0302-17- ~ 
0302-20- @ 

,--' ~--- -- -... .... 
... ... 
'~~~ , 
I'' \ 

I; ' ' J I I ,, ;::- 1/ ; ... , ) - _, 
I '- '/// '- / 

I )1.; '- / 
//., ' ... -..... 

.... ~~ )'', ~~ 
~' I '.::_<:.• ', 
~ 1//' ~ 

I '> \ 

MODEL 3H on and after Engine No. 
U.S. A. V-172, 611 and Canada VC-3,104 

MODEL 4H 

AUTOMATIC CHOKE PIPES ANEt FITTINGS 
Models H, 3H, 4H 

PRIN TED IN U.S A. 

7. 1. 53 PAGE NO. 38 



I 
! \...._... 

I 
' 

FUEL SYSTEM 

1953STUDEBAK~~,COIYJ 

Plate 03-9 

r-·::. . 
~ ~!"\.\ /-"'-~~ r. {1:_, 

I 
, "'i?l ~.~~ .... . , t , ~ 

·~ :· <·', \:::.:JI./ i?: ~-~/.I ,')J 

/ 

. 1'?-td\~1/~· \ :t~1i-~ 
' U It ~]~'~'-'~ ~ 
-~ 4il1·~ d~r' 

0312-29 ,\( r .. !<1....1'.:/ · 
0312-28-1 / ~tl~~~ ' 
0312-21 ~ -~/ "' 

CARBUR ETER 
---0312-20-2 

0312-20-1 

'</ 
0312-29/~ / ' . :z . ~ 
0312-28-2/ 

0312-3-1 --------~ 

~~--o312-3B 
"'---0312-3A 

----· 0312-5----
0312-1- - --- --

ACCELERATOR CONTROL!S • Model 4H 
Used with Standard and Overdrive Transmissions 

PAGE NO. 4 3 
PRINTED IN U.S A 

7 · 1· 53 



r 

Plate 03-10 

PRINTED IN U.S A. 

7- 1- 53 

0312-28-2~ 

0312-29~~ . .. 

:/l:~ 
1106-40~-~ 1106-37~ 

0312-1----

ACCELERATOR CONTROLS • IVIodel 4H 
Used with Automatic Transmi!ssion 

PAGE NO. 44 

_.1 . 



1 \_. 

FUEL SYSTEM 
ILLUST.I PART 1c:~ 
NUMBER NUMBER ,/[- . DESCR I PTION 

0301- FUEL PUMP (P l ates 03-1,2,3) 

0 30 1-1 
0301· I 
0301· I 
030 1· I 

679074 
681107 
527190 
531218 
1- 0512 
2-0540 
252-05 
380· 05 

0301-2 197389 

030 1-2-1 529122 
0301-2-1 531650 

547-02 
1-0516 
380·05 

0301- 2- 2 527098 
0301-2-2 531640 

0301-2- 3 529123 

0301-3 

0 30 I · 5 
0301-6 

526779 
532461 
531918 

S-774 
S· 776 

905948 
521 113 

0301-7 187071 
0301- 9-1 187072 

0301- 10 

0301-12.13 

532462 

FUEL PUMP. ASSEMBLY 
FUEL PUMP. ASSEMBLY 
FUEL PUMP. ASSEMBLY • NOTE I. 
FUEL PUMP, ASSEMBLY • NOTE 2. 

- SCREW, TO BLOCK 5/16'·18X3/4'. 
BOLT , TO SUPPORT 5/16"·24X2-I/2' 

NUT, HEX, 5/16 '· 24. 
-IYASHER . LOCK 5/16". 

SCREW. COVER TO BOOY NO. 10-32X5/8' 
WASHER. LOCK NO . 10. 

GASKET. FUEL PUMP 

SUPPORT, FUEL PUMP ( ILLUST. PLATE 01-5) NOTE 3. 
SUPPORT, FUEL PUMP ( ILLUST. PLATE 01-5) NOTE 4. 

PLUG. SUPPORT. 
SCREW. TO BLOCK 5/16"· 18XI" 

WASHER. LOCK 5/16" 

GASKET. FUEL PUMP SUPPORT ( ILLUST. PLATE 01·5) NOTE 3 
GASKET. FUEL PUMP SUPPORT (I LLUST. PLATE 0 f. 5) NOTE 4 

PUSH ROD, FUEL PUMP (I LLUST . PLATE 0 I· 5). 

FUEL PUMP REPAIR KIT. 
FUEL PUMP REPAIR KIT. 
FUEL PUMP REPAIR KIT. 

DIAPHRAGM REPAIR KIT. FUEL PUMP 
DIAPHRAGM REPAIR KIT, FUEL PUMP 

DIAPHRAGM AND LINK, FUEL PUMP ( USE S- 774 OR S-776 KIT). 

SPRING, FUEL PUMP D IAPHRAGM 
RETAINER 

OIL SEAL. FUEL PUMP • RUBBER. 
SPACER 

VALVE, FUEL PUMP (USE S· 774 OR 5·776 KIT) 

GASKET, FUEL PUMP VALVE (USE S·774 OR S-776 KIT). 

PIN AND SEAL KIT. ROCKER ARM. • 

030 1- 14 e ARM , LINK AND PIN . FUEL PUMP ROCKER 

0301· 15 189631 SPRING. FUEL PUMP ROCKER ARM. 

0301-16 524634 BOWL W/GASKET, FUEL PUMP. 

0301· 17 150948 GASKET. FUEL PUMP BOWL. 

0301- 18 e BAIL, NUT AND SEAT, FUEL PUMP BOWL 

e ORDER FROM UNITED MOTORS SERVICE . 

{

I • USED ON 

NOTES !2 • USED ON 
• USED ON 
• USED ON 

MODEL H BEFORE ENGINE NO. V•35 ,390. 
AN D AFTER ENGINE NO. IN NOTE I. 
MODEL H BEFORE ENGINE NO. V•96,218 
AND AFT ER ENG I N E N 0 • I N N 0 T E 3, 

Standard parts are illustrated in back of book 

PACE NO. 45 

1953STUDEBJ\KER,COM 

0301 

MODELS 

lOG. 12G 1 
14G I 
H I 
H.3H.4H I 
lOG. 12G.14G 2 
H. 3H, 4H 2 
H.3H.4H 2 
IOG . I2G.I4G,H.3H.4H 2 
lOG , 12G.14G.H.3H.4H 6 
lOG . 12G.14G,H.3H . 4H 6 

lOG. 12G, 14G,H.3H.4H I 

H .• 1 
H.3H,4H I 
H.3H,4H I 
H.3H,4H 2 
H.3H,4H 2 

H I 
H.3H.4H I 

H,3H,4H 

lOG. 12G 
14G 
H.3H .4H 

10G,12G,14G 
H.3H,4H 

10G,I2G,14G,H,3H,4H I 

IOG,12G,14G,H,3H,4H I 
lOG, 12G. 14G.H.3H,4H 1 

10G.12G . 14G.H. 3H, 4H I 
IOG.I2G.I4G.H.3H,4H I 

I OG, 12G, 14G.H. 3H, 4H 2 

10G,I2G,I4G.H.3H.4H 2 

IOG,I2G. 14G.H,3H.4H I 

lOG . 12G,I4G.H . 3H . 4H 

lOG •. I 2G. I 4G.H,3H. 4H 

IOG.I2G. 14G.H.3H.4H 

I OG.I2G,14G.H . 3H,4H 

10G.I2G,I4G.H.3H.4H 

PRINTED IN U.S A. 

7 . 1. 53 



1953STUDEBAKER~COM 

0301 FUEL SYSTEM 
ILLUST., PART ljC~ 
NUMBER NUMBER 11 DESCRIPTION 

030 1- FUEL PUMP-Cont'd. {Pla t es 0 3 -1, 2, 3) 

030 1- 19 185389 SCREEN. "FUEL PUMP BOWL . NOTE I 

0301 - 19- 1 53 1 219 STRAINER, FUEL PUMP BOWL . NOTE 2 

533 145 GASKET . STRAINER. . 
030 1- 20 527874 SHI ELD. FUEL PUMP (ILLUST. PLATE 01 .1 ), 

52224 2 STUD. THRU PUMP COVER . SPECIAL . 
280- 1110 NUT , HE X, NO . 10· 32 . .... WASHER. L OCK No. 10. 

0 30 1-25 530880 PI PE w/NUTS . FUEL PUMP L U B R I CAT I ON ( I LLUST. PLATE 0 I· 5) 
5 15 - 03 NUT . PIPE 3/16 ... . 
530 9 fa N IPPL E . FUEL PUMP LUBRIC AT I ON PIPE . PUMP END 

520-03 ELBOW. FUEL PUMP L UBRICATI ON PIPE . CYL, ENO (LESS OIL 
Fl L TER) 

0 11 8 · 30 5308 44 EL BOW, FUEL PUMP LUBR I CA T ION PIPE . CYL, END (WITH OIL 
F I LTER) (ILLUST, PLATE 01·5) . 

0302- CARBURETER AND AUTOMATIC CHOKE {Plat es 01-1,2 , 
03-1, 2, q ) 

0302· 1 
0 302 - 1 
0302 - 1 

030 2· 1 

0 302· 1 
0 30 2· 1 
0302· 1 

0 302-2 
.030 2 - 2 
0 30 2 -2 

525669 
532496 
530452 

53 1495 

530452 
53 1495 
5324 28 

20 3 - 0624 
254 · 0 6 
38 4- 06 

203-0522 
254·05 
38 4 - 0 5 

522070 
532733 
177979 

533820 

532365 

CARBURETER 

CARBURETER • CARTER MODEL WE- 715S 
CARBURETER • CARTER MODEL WE·989S~ 
CARBURETER • STROMBERG MODEL AAUVB·26 (TYPE 

NOTE 5 
CARBURETER • STROMBERG MODEL AAUVB·26 (TYPE 

NOTE 6 
CARBURETER • STROMBERG MODEL AAUVB-26 (TYPE 
CARBURETER • STROMBERG MODEL AAUVB·26 (TYPE 
CARBURETER • STROMBERG MODEL WVNVL·26 

STUD. TO MANIFOLD 3/8 "· 16 · 24XI 1/2". 
NUT , HEX. 3/8" · 24 
WASHER. SH'PRF. 3/8", 

STUD , TO MANIFOLD 5/ 16 "-18·2 4X 1 3/8 " 
NUT , HEX. 5/ 16 "· 24. 
WASHER, SH 'P R F. 5/ 1 6" • 

GASKET . CARBURETER TO MAN I FOL D. 
GASKET, CARBURETER TO MANIFOLD . 
GASK ET. CARBURETER TO MANIFOLD. 

CHECK, THRO T TLE RETURN (WITH AD) NOTE 1 

AUTOMAT IC CHOKE PIPES AND FITTINGS 

6 -107A) } 

~· ~ 1:1): U.S.A. 

6 - 107A)} 
6

_
111

) CANADA 

HEATER TUBE KIT. AUTOMATIC CHOKE (ILLUST. PLATE 03-4) 

MODELS 

lOG. 12G. 14G.H 

H,3H.4H 

H. 3H ,4H 

10G , I2G,14G 
lOG . 12G , 14G 
lOG. 12G,14G 
lOG. 12G. 14G 

H,3H . 4H 
H.3H. 4H 

H . 3H , 4H 

H.3H.4H 

H.3H.4H 

10G.12G 
14G 

H 

H,3H. 
H 
3H. 
4H. 
lOG . 12G. 14G 
IOG,I2G ,1 4G 
10G ,I 2G , 14G 
H.3H , 4H 
H . 3H ,4H 
H.3H . 4H 

lOG . 12G 
14G 
H , 3H,4H 

4H. 

PD 
c.ut 

I 

I 

1 

1 
3 
3 
3 

I 
2 

1 

1 

I 

1 
I 

1 

I 
1 
1 
I 
2 
2 
2 
4 
4 
4 

I 
1 
1 

1 

NOTE 8 • CONSISTS OF:. H.3H. 1 

0 302-1 8 
0302- 19 
0302. 16 
030 2· 2 1 
0 30 2 · 22 
030 2· 25 
0 30 2- 30 
0 302- 3 2 
030 2-34 
0 30 2· 40 

{

I . 
2 • 

NOTES 7 • 
8 • 

PRIN T£0 IN U SA. 

7 . 1. 53 

1· 532350 • BASE, SHROUD 
2-532358 ·GASKET, SHROUD 
1-532362 • SHROUD AND PIPE 
1·532366 • SEAL, HEATER TUBE 
1 . .... ·WASHER , SEAL, 1/4" PLAIN 
1-532360 ·SPRING SEAL 
1· 959X7 1/2 • HOSE , HEATER TUBE 
1·532368 • NIPPLE, HOSE 
1·532367 • GROMMET , NIPPLE 
2 · 532361 • GASKET, AUTO. CHOKE THERMOSTAT COVER 

USED ON MODEL H BEFORE ENGINE NO. V· 35 , 390. 
USED ON AND AFTER ENGINE NO . IN NOTE 1. 
USEO WITH AD ON AND AFTER ENGI N E NO. V•215,580. 
THIS K I T I S FOR CONVERT I NG AUTOMA TIC CHOKE TO FILTERED AIR ON U.S.A. BU I LT MODELS H 

AND 3H FROM ENGI NE NO . V·95,9 54 TO V·1 72,61 1 AND CANADIAN BUILT MODEL 3H BEFORE 
ENGIN E NO. VC· 3, 10 4 . 

Standard parts a re illustra ted in bac k of book 

PAGE NO. 46 

' 



FUEL SYSTIEM 
ILLUST., PART ~C~ 
NUMBER NUMBER ./I DESCRIPTION MODELS 

0302 
PD 
CAJl 

'- 0302- CARBURETER AND AUTOMATIC CHOKE-Cont'd . 

\...... 0302- 10 

0302- 10 
0302- 10 

0302- 10 

0302- 10 

0302- 10 
0302- 10 

0109-7 

0302-15 

0302- 15 
0302-15 

0302-15 

0302- 16 

0302-17 

0302-20 

'-' 
0302-25 

0302- 30 

0302-32 

0302-34 

NOTES 

(Plates 01-1,2, 03-1,2,'+) 

AUTOMATIC CHOKE PI PES AND FITII INGS-Cont' d. 

515172 PIPE, AUTO. CHOKE TO MANIFOLD } ILLUST. • lOG . 12G I 

532533 PIPE. AUTO, CHOKE TO MANIFOLD PLATE 01· 1. 14G I 

530559 PIPE, AUTO. CHOKE TO MANIFOLD 

'""· '"' '" "'"' ·} NOT E 5. 

~ I~C~. >~<A~< L~O~< U.S. A. 

H I 

531379 P I PE. AUTO. CHOKE TO MAN I FOLD 

NOTE 6. H.3H. I 

530559 P I PE. AUTO. CHOKE TO MANIF OLD (INCL. NUT AND LOOM) 
}CANA D A 

H I 

531379 PIPE, AUTO. CHOKE TO MANIFOLD ( INCL. NUT AND LOOM) 3H. I 

532569 PIPE. AUTO. CHOKE TO MANIFO L D (INCL. NUT) 4 H . I 

.... NUT, PIPE 1/4. 10G,I2G,I4G.H.3H . 4H I 

... . SLEEVE. PIPE 1/4 • • lOG. 12G. 14G I 

. . . . PLUG. AUTO. CHOKE TUBE • 

} SEE 

lOG. 12G I 

GROUP 0109 

.. -. TUBE. AUTO. CHOKE HEATER (SERVICE) l OG. 12G I 

532752 • TUBE. AUTO. CHOKE HEAT ER (ILLUST. PLATE IQ 1- I) 14G I 

531359 • TUBE. AUTO. CHOKE HEATER - NOTE 

~o.} 
H . 3H. I 

532420 • TUBE, A UTO. CHOKE HEAT ER - NOTE ILL UST. PLATE 01-2 3H. 1 

532571 • TUBE. AUTO. CHOKE H EATER, 4H. 1 

• PRESS IN INLET MAN I FOLD. 

531361 SHROUD. AUTO. CHOKE TO MANIFOLD PIPE - NOTE 9 H .3H. 1 

532418 COVER. AUTO. CHOKE HEATER TUBE - NOTE 10. 3H, 4H 1 

532366 SEAL, AUTO. CHOKE HEA T ER TUBE COVER - NOTE 10 3H .4H I 

532360 SPRING, AUTO. CHOKE HEATER TUBE COVER - NOTE 10 3H. 4H 1 

959X7 1/2 HOSE, AUTO. CHOKE HEATER TUB E - NOTE 10 3H,4H I 

532368 NIPPLE. AUTO. CHOKE HEATER TUBE HOSE - NIO TE 10 . 3H. I 

532367 GRCWMET. NIPPLE - NOT E 10 3H. 1 

5 • TYPE WITH HEATER PIPE ATTACHE D TO EXHAUST MANIFOLD USED BEFORE ENG IN E NO. V-95,954. 

6 • TYPE WITH HEATER PIPE ATTACHED TO INLET MANIFO L D USED ON AND AFTER ENG INE NO. IN NOTE 5. 

9 • TYPE WITHOUT FILTERED AIR FOR TH E AUTOMATIC CHOKE AND THE HEAT ER PIP E ATTACHED TO TH E INL ET 
MANIFOLD USED ON U . S . A . BUILT MODELS HAND 3H FROM ENGINE NO . V-95 ,954 TO V-172,611 AND 

CANADIAN BUILT MODEL 3H B Ef'O RE ENG IN E NO. VC-3,104. 

10 • TYPE WITH FILTERED AIR FOR THE AUTOMATI C CHOKE AND THE HEATER PIPE ATTACH ED TO THE INLET 

MANIFOLD US ED ON MODEL 3H ON AND AFT ER ENGINE NO. U.S.A . V· 172, 611 AND CANADA VC - 3, 104. 

Standard parts are illustrated in buck of book 

PAGE NO. 47 

PRINTED IN U.S A. 

7- 1- 53 



I \......... 

FUEL SYSTEM 
ILLUST. I PART lCH~ 
NUMBER NUMBER /I DESCRIPTION 

195~STUDEBI\KER.COM 

0302 

MODELS 
Pllll 
CAll 

STROMBERG (MODEL WWUVL-26) CARBURETER PARTS-Model 4H 

\ _ 2\ 

·~ 

48 

32 

~~~~:.l--33 
~L.--34 

Standard parts a re illus trated in back of book 

PAGE NO. 57 

11 

21 
~ 20 

' 

PAINTED IN U.S A. 

7. 1· 53 



0302 FUEL SYSTEM 
ILLUST., PART ~C~ 
NUMBER NUMBER ./I DESCRIPTION MODELS 

STROMBERG (MODEL WWUVL-26) CARBURETE~ PARTS-Cont'd. 

1 
2 
3 
4 

5 
6 

1 
8 
9 
10 
11 
12 
13 
14 
15 
16 
11 
1.8 
19 
20 

21 
22 
23 
24 

25 
26 

27 

28 

29 

STROMBERG 
NO. 

BS·RK·I75 

BS· 382362 

BS· 903900 
BS• P· 239 32 
BS• 386 370 
BS· 386275 

BS·P-16571 
BS-901046 

BS-386364 
BS· 198· S· 38 
BS· 385937 
BS-386300 
BS• 386310 
BS· 386304 
BS• 386303 
BS· P· 20904 
BS-386307 
BS·P-18772 
BS-386179 
BS·P· 19820 
BS·P-20611 
BS· 901207 

BS· P · 9394 
BS· 386 315 
BS· 385660 
BS·P· 17063 

BS-386416 
BS· P· 24668 

BS·P· 17030 

BS· 3864 18 

BS·P-19448 

PRINTED IN U.S A. 

1· 1· 53 

STUDEBAKER 
NO. 

5336 31 

533632 

518217 
533621 
53236 1 

518224 

533601 

533593 
533595 
533602 
533596 
533597 

39201 
533600 
5 18162 
533603 
518649 
186134 

131248 
533613 
680757 
518703 

533457 
518698 

578702 

531497 

186 125 

REPAIR KIT. CARBURETER • 
1· BS· 385937 ·PLU G 
6·BS·P·18772·BALL 
3-BS-901207 ·COTTE R 
1· BS· P • 1106 3 · GASK ET 
1·BS·P·24668·GASKET 
1· BS · P·17030 · BALL 
1·BS·386418 ·J ET 
1·BS·P·19448·GASK ET 
2·BS·386414 ·TUBE 
2·BS•386272 -049 JET 
2·BS·383079 ·GASKET 
1-BS-386204 ·GASKET 
2·BS·P·15478•VALVE 

CONSISTS OF: • , , , 
1-BS· P·21700·PL UG 
1-BS- 386369 ·N EEDLE 

& SEAT 
2·85·385360 - SCRE EN 
2·BS· 38!S355 CLIP 
1 • B S • P • 2 3 2 7 3 • SP R I N G 
1·BS·P· 22322·8ALL 
1·BS·386201 ·CLIP 
1·85·386186 •PISTON 
1-BS·P-17380-PACKING 
2·BS·386275 ·GASKET 
1·BS·386202 ·GASKET 
2-BS-386305 •PLUG 

4H ••••••• • • 

GASKET SET, COMPLET E ASSOR TMENT CONS! STS OF:, 4H. , ••••• , , 
2·BS·386275 •GASKET 1·BS·386204 ·GASKET 
1-BS·P· 17063 - GASK ET 1- BS·P· 10666-GASK ET 
1·BS·P·24668·GASKET 1-BS-386202 ·GASKET 
1·BS·P· 19448-GASK ET 1· BS·P•17380-PACKING 
2·BS·383079 ·GASKET 3-BS-901207 ·COTT E R 

SCREW, THERMOSTAT COVER ATT ACHING 4H. 
WASHER. LUG • • • • • • • • • • 4H. 
THERMOSTAT W/COVER. • • • • • • 4 H. 
GASKET . TH ERMOSTAT COV ER (IN CL. INI RK-175 

KIT, 382362 SE T) •• ,,, •• ,, 4H. 
NUT, VACUUM P I STON AND LINK ATTAC~ ING. , 4H . 
lOCKWASHER, VA CUUM PI STON AN D LINK ATTACHIN G 

NUT • , •• , , • , , • , • , 4H. 
PISTON W/liNK AND LEVER, VACU UM • • • • • 4H. 
SCREW AND lOCKWASHER, AI R HORN ATT'A CHING. 4H. 
PLUG. DRIVE (INCL. IN RK·175 KIT) 4H. 
A I R HORN. • • • 4H. 
VALVE. CHOKE. , • • • 4H. 
CAM, FAST I OLE •• , , 4H. 
BUSHING . CHOKE VALVE SHAFT, 4H. 
SCREW, CHOKE VALVE ATTACHING, 4H, 
SHAFT AND LEVER. CHOK E VALV E. 4H. 
BALL. L E AD (IN CL. IN RK·175 KIT). 4H. 
lEVER, PUMP • • • • • • • • 4H. 
WASHER, PUMP FULCRUM SCREW. 4H. 
SCREW, PUMP FUL CRUM •• 
COTTER, PUMP ROD (INCL. IN RK - 175 KIT, 

382362 SET ) 
WASHER, PUMP ROD, , , , 
ROO, PUMP •••••• • 
SCREW. PUMP NO ZZLE ATTACHING , 
GASKET, PUMP NOZZLE ATTACHING SCRE;w ( I NCL. IN 

RK-175 KIT, 382362 SET) •• 
NOZZLE. 
GASKET. 

PUMP. , , • 
PUMP NOZZLE 
382362 SET) 

(INCL . IN RK-175 KIT, 

BALL. PUMP OUTLET CHECK VALVE (INCL. IN 

4H. 

4H. 
4H. 
4H. 
4H. 

4H. 
4H. 

4H . 

RK • 17 5 K I T) , • • , 4H . 
JET, POWER BY - PASS NO. 60 (INCL. liN RK·175 

KIT) ••• , •• , ••• , • • • • • • 4H. 
GASKET, POWER BY·PASS JET ( I NCL. liN RK-175 

K I T , 382362 SET), • , • , , , , , , 4H. 

Standard parts ere illuatrsted in back of book 

PAGE NO. S8 

PD 
CAll 

3 
3 

2 
1 

7 

1 
1 
2 
1 
6 

2 
2 
1 

_/ . 

. .._/ 



ILLUST. I PART 11r NUMBER NUMBER 

STROMBERG 
STROMBERG STUDEBAKER 

MO. MO. 

30 BS-386414 533607 

3 1 BS·P·24315 533590 
32 BS· 386368 5336 17 
33 BS-385355 680768 

34 BS· 385360 680769 
35 BS-386207 5336 11 
36 BS· 386272· .049 533401 XI 

36 BS-386272·.047 53340 1X2 
36 BS· 38627 2· .045 53340 1X3 
36 BS-386272·.043 53340 1X4 
37 BS· 383079 522036 

38 BS-3862 10 533612 
39 BS· 386204 533610 

40 BS-386341 53361 4 
41 BS· 386374 533616 
42 BS· 386454 534040 
43 BS-386452 534039 
44 BS• P• 23956 518688 
45 BS· 385361 680761 
46 BS· 386049 5336 15 
47 BS·P· 18710 179403 
48 BS· P· 15478 173246 
49 BS·P· 2 1700 5 18206 
50 BS· 386369 5336 18 
51 BS· P· 10666 179386 

52 BS· 385360 6807 69 
53 BS· 385355 680768 

54 BS· 386 154 533594 
55 BS· P• 23272 518 186 
56 BS·P· 2327 3 5 1827 2 

57 BS·P-22322 680749 

58 BS-386201 533608 

59 BS· 385623 53 1344 
60 BS· 385346 53 1335 
6 1 BS-386186 533605 
62 BS·386089 533606 
63 BS·P· 22046 5 18566 
64 BS· P· 22045 518565 
65 BS· P· 22643 5 1864 1 
66 BS·P· 17060 179400 
67 BS· P• 17380 179399 

68 BS· 90 1207 .. -. 
69 BS· 386202 533609 

70 BS· 198·S·34 . . .. 
71 BS· 386305 533599 

BS· 383203 533591 

1953STUDEBAKER,COM 

FUEL SYSTEM 0302 

DESCRIPTION MODELS ... 
CAJt 

(MODEL WWUV L-26) CARBURETER PARTS-Con t 1 d. 

TUBE, I OLE (INCL. IN RK -175 KIT). 

BLEEDER. HIGH SP EEO . 
MAI N BODY 
CLI P . PUMP INLET SCREEN RETAINER (INCL. IN 

RK• 175 KIT) . 
SCREEN. PUMP I NLET. 

JET , MAIN DISCHARGE 

JET. MAIN METERING • 049. (UP TO 4.000 FT. ) 

(INCL. IN RK• 175 KIT). 

JET . MA l N METER I NG .047 . (4,000 TO 8,000 FT •) 

J ET , MA l N METERING .045 " ( 8, 000 TO 12.000 FT . ) 

JET. MAI N METER I NG .043. (OVER 12,000 FT . ). 

GASKET I METERING JET (I NCL, IN RK-175 KIT , 
382362 SET) 

PLUG. MAIN DISCHARGE JET. 

GASK ET , MAIN BODY (INCL. IN RK· 175 KIT, 

382362 SET) 

SCREW. SLOW I OLE ADJUSTING. . . 
SP RI NG. SLOW IDLE ADJ USTING 

THROTTLE BODY . 
LEVER AND SHAFT. THROTTLE . 
SCREW. THROTTLE VALVE ATTACHING 

VALVE. THROTTLE 

SCREW AND LOCK WASHER, MAIN BODY ATTACHING 

SPRING, I OLE NEEDLE VALVE . 
VALVE . I OLE NEEDLE ( IN CL. IN RK-175 KIT). 

BALL . LEAD ( IN CL, IN RK • 175 KIT). 

VALVE AND SEAT. FLOAT (INCL. IN RK • 175 KIT) 

GASKET, FLOAT VALVE AND SEAT (INCL. IN 

38 2362 SET) . 
SCREEN. FUEL I NL ET (INCL. IN RK· 175 KIT). 

CL I P. FUEL I NLET SCREEN RETAINER (INCL. IN 

RK • 175 KIT) . 
FLOAT AND LEVER . 
PIN. FLOAT FULCRUM. 

SPRING, FLOA T FULCRUM PIN (I NCL, IN RK· 175 
K I T) . . . 

BALL, PUMP I NLET CHECK VALVE ( I NCL . I N 

RK-175 KIT) 

CLIP . PUMP INLET CHECK VALVE BALL RETA I NER 
(INCL . IN RK · 175 KIT) 

SPRING. PUMP. 

P ISTON. VACUUM POWER. . 
P ISTON, PUMP (I NCL, I N RK· 175 KIT). 

SPRING . PUMP DURATION . . 
WASHER, PUMP DURATION SPR I NG RETAINER •• 

WASH ER. PUMP DURATION SPR ING CUP. 

SPR I NG, PACKING RETAINER. . 
WASHER, PUMP LINK SEAL. . 
PACK I NG, PUMP (INCL. IN RK·I75 KIT, 

382362 SET), . 
COTTER . PUMP LINK (IN CL, IN RK · 175 KIT, 

382362 SET) . . . . . 
GASK ET, AIR HORN (INCL. IN RK· 175 KIT, 

382362 SET) . 
SCREW AND LOCK WASHER . AIR HORN ATTACHING. 

PLUG. DRIVE ( I NCL. IN RK· 175 KIT) 

BLEEDER. I OLE A I R . . 

Standard parta a re illus trated in back of book 

PAGE NO. 59 

. 

. 

. 

. 

. 

. 

. 

4H. 2 
4H . 2 
4H. . 1 

4H • 1 
4H. 1 
4H . 2 

4H. 2 
4 H. 2 
4H. 2 
4H . 2 

4H . 2 
4H. 2 

4H. I 
4H. . . 1 
4H. . 1 
4H • . I 
4H. . 1 
4H. . 4 
4H. 2 
4H. . 4 
4H . . 2 
4H. 2 
4H. 2 
4H. . I 

4H • 1 
4H. . I 

4H. . I 

4H. I 
4H . . . I 

4H • 1 

4H • . 1 

4H. . 1 
4H. . 1 
4H. . . I 
4H. 1 
4H. . 1 
4H. 1 
4H. . . I 
4H. 1 
4H. . . 1 

4H • . I 

4H. J 

4H • . . I 
4H. . 5 
4H. . 2 
4H. . 2 

PRIHT(O IN U.S A. 

7-1-53 



1953STUDEBAKE~.COM 

0303 FUEL SYSTEM 
ILLUST. r PART 1./C~ 
NUMBER NUMBER 11 DESCRIPTION 

0303- CARBURETER AIR CLEANER (Plates 01-1,2 and 
03-1,~~) 

0303- 1 
0303- I 
0303· I 
0303· I 
0303- I 
0303- 1 
0303- I 
0303· I 
0303- I 
0303· I 
0 303- I 
0303 · I 
0303· I 
0303- I 

0303· 6 

51986 1 

533022 
526083 
5 26084 
531658 
53 1702 
533103 
530576 
533023 
530582 
531657 
532458 
533096 
533058 
530692 
530691 
530 239 
526038 
251-04 
1- 0512 
367-05 
380-05 
1-0512 
380· 05 

660980 
198360 
660981 
532391 
533337 
533339 

520452 
521587 
531659 
533 101 
533117 
530679 
530618 
533085 
533084 
533083 
533570 

530730 

530687 
531938 
531933 
533332 
195548 
530680 
531656 
53333 1 
660983 

533333 
530690 

AIR CLEANER. CARBURETER (LESS GOVERNOR) 
AIR CLEANER . CARBURETER 
AIR CL EANER. CARBURET ER 
AIR CLEANER. CARBURETER 
AIR CLEANER. CARBURETER 
A I R CLEANER. CARBURETER 
AIR CLEANER. CARBURETER 
AIR CLEANER. CARBURETER 

(LESS 
{WITH 
(LESS 
(WITH 

GOVERNOR) 
GOVERNOR) 
GOVERNOR) 
GOVERNOR) 

AIR CLEANER. CARBURETER 
AIR CLEANER. CARBURETER 
A I R CLEANER. CARBURETER • NOTE 9. 
AIR CLEANER. CARBURETER • NOTE 10 
AIR CL EANER, CARBURETER • EXCEPT C·K. 
AIR CLEANER. CARBURETER • C·K 

CLAMP. TO CARBURETER 
CLAMP, TO CARBURETER (FOR 526063) . 
CLAMP w/STUD , TO CARBURETER ( FOR 526084) 

STUD, CLAMP (FOR 530239). 
NUT. CLAMP STUD 1/4"·20 

SCREW, TO SUPPORT 5/16" · 18X3/4"} 
WASHER, PLAIN 5/16" • WE T. 
WASHER, LOCK 5/16". • 

SCREW. TO SUPPORT 5/16"· 18X3/4"} 
WASHER, LOCK 5/16 ". • 

DRY' 

GASKET, AIR CLEANER TO CARBURETER • FELT. 
GASKET. A I R CL EA NER TO ELBOW. 
GASKET, AIR CLEANER TO CARBURETER • FELT • NOT E 9 
GASKET, AIR CLEANER TO CARBURETER · FELT · NOTE 10. 
GASKET. AIR CLE AN ER TO CARBUR ETER · FELT. 
GASKET, AIR CLEANER TO CARBURETER ·FELT. 

SUPPORT . AIR CL EANER (FOR 526063) 
SUPPORT. AIR CLEANER (FOR 526064) 
SUPPORT , AIR CL EANER (FOR 531656) 
SUPPORT, AIR CLEANER. 
SUPPORT. AIR CL EANER. 
SUPPORT. AIR CLE ANER . • 
SUPPORT. AIR CLEAN ER ( IN CL. GRO MM ET) . 
SUPPORT. AIR CLEANER • EXCEPT C·K 
SUPPORT, AIR CL EANER· C·K. 
SUPPORT. AIR CL EANER • EXCEPT C• K 
SUPPORT. AIR CLEANER · C• K. 

GROMMET . AIR CLEANER SUPPORT (FOR 530616) 

COVER. AIR CLEANER •• 
COVER, AIR CLE AN ER • • 
COVER. AIR CLEANER. 
COVER. AIR CLEANER . • • 

WING NUT. STUD NO. 10· 32. 
WING STUD. 
WING STUD. 
WING NUT . STUD NO. 10-32 
WI NG NUT, STUD 1/4 "-20 

GASKET. AIR CLEAN ER COVER • COMPOSIT ION 
GASKET. AIR CLEAN ER COVER • RUBBER . 

TYPE 
CLEANER 

DRY 
DRY • 
WET 
WET 
WET 
WE T 
WET 
DRY 
DRY 
WET 
WET 
WET 
WET 
WET 
DRY 
WET • 
WET 

WET 
DRY 
WET 
WE T 
DRY 
DRY 

WET 
WET 
WET 
DRY 
WET 
DRY 
WET 
DRY 
DRY 
WET 
WET 

DRY 
DRY 
WET 
DRY 
DRY 

DRY 
WET 

DRY 
WET 

MODELS 

l OG, 12G 
!4G 
lOG 
lOG 
12G 
12G 
14G 
H.3H. 
4H. 
H 
3H. 
3H. 
4H. 
4H. 
lOG, 12G 
lOG 
lOG 
l OG 
lOG •• 
lOG, I 2G 
TOG, 12G 
lOG, 12G 
I 4G. 4H. 
I 4G,4H. 

10G, I2G.14G 
H.3H . 
H,3H. 
3H. 4H 
14G 
4H. 

lOG 
lOG 
12G 
14G 
14G 
H.3H. 
H . 3H. 
4H. 
4H. 
4H. 
4H. 

H, 3H. 

lOG. 12G 
H , 3H. 
14G,H.3H.4H 
14G . 4H. 
l OG , 12G 
H 
3H. 
14G. 4H. 
I 4G, 4H. 

14G, 4H. 
14G.H ,3H . 4H 

Pill 
CAll 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
1 
I 
I 

NOTES 

{ 

9 • TYPE WI THOUT FILTER ED AIR FOR THE AUTOMATIC CHOKE AN D THE HEATER PIPE ATTACHED TO THE INLET 
MANIFOLD USED ON U.S.A. BU I LT MODELS HAND 3H FROM ENGINE NO. V· 9 5,954 TO V- 172,611 AND 
CANADIAN BUILT MO DEL 3H BEFORE ENGINE NO. VC-3, 104. 

10 • TYPE WITH F ILTERED AIR FOR THE AUTOMATIC CHOKE AN D THE HEAT ER PIPE ATTACHED TO THE INL ET 
MANIFOLD USED ON MODE.L 3H ON AND AFTE R ENG IN E NO. U.S.A. V-172,611 AN D CAN ADA VC•3,104. 

PRINTED IN U.S A. 

7 ·I· 53 
Standard pa rts are illustrated in back of book 

PAGE NO. 60 



FUEL SYSTEM 0305 
ILLUST., PART ~~C~ 
NUMBER NUMBER 'I DESCRIPTION MODELS 

0303- CARBURETER AIR CLEANER-Cont 1 d. ( P lates 01-1,2 
and 03-1,2) 

0303· 9 
0303· 9 
0303· 9 

530682 
530684 
53 1936 
53 1937 
53 1934 
660983 

530686 
53 1939 
533334 

530690 
531935 
533335 

530577 
53 1655 
532456 

ELEMENT AND COVER, A I R CLEANER 

ELEMENT AND COVER. A I R CLEANER 

ELEMENT AND COVER. AIR CLEANER 

ELEMENT AN D COVER. AIR CLEANER 
ELEMENT, AIR CLEANER. 

WING NUT, STUD 1/4 • • 20 

ELEMENT, AIR CLEANER, 
ELEMENT, A I R CLEANER. . 
ELEMENT , A I R CLE AN ER , . 
GASKET. A I R CLEANER ELEMENT . 
GASKET. AIR CLE AN ER ELEMENT . 
GASKET. AIR CL EANER ELEM ENT . 
ELBOW. A I R CL EANER. 
ELBOW , AIR CLEANER . NOT E 9 
ELBOW. AIR CLEANER . NOTE 10. 

(FOR 526083) 
(FOR 526084) 
(FOR 531658) 
(FOR 531702) 

RUBBER. 
CORK, 
COMPOSIT I ON 

. 

. 

TYPE 
CLEANER 

WET 
WET 
WET 
WET 
WET 

DRY 
DRY 
DRY 

WET 
WET 
DRY 

DRY 
DRY 
DRY 

lOG I 
l OG I 

12G . I 
12G I 
14G,H.3H,4H I 

lOG, 12G I 

IOG.I2G I 
H.3H. I 

14G, 4H. I 

IOG,I2G I 
14G,H.3H,4H I 
14G,4H. I 

H I 

3H. I 

3H. I 

0305- GOVERNOR 
AC· 149 5 

AC-2 194 

520464 
522525 
522526 

GOVERNOR AND AIR CLEANER KIT • HOOF· CONSISTS OF:. lOG 
1-520464 GOVERNOR· HOOF MODEL H-20·16 
1- 674853 GASKET, GOVERNOR 
2· 522525 STUD, GOVERNOR 
1·522526 NUT, STUD 
I· 184032 SEAL AND WIRE 
1-520472 EXTENSION , AUTO · CHOKE TO MANIFOLD P IP E 
I· 52047 1 EXTENSION, FUEL PUMP TO CARBURETER 
1-520153 PIPE W/NUTS , GO VERNOR TO CARBURETER 
2·520 - 03 ELBOW, GOVERNOR AN D MOD IFI ER P I PE 
1- 5 26084 AIR CLEANER, CARB URETER 
1- 521587 SUPPORT , AIR CLEANER 
1-1·0512 SCREW, AIR CLEANER TO SUPPORT 
1-380-05 WASHER, LOCK 
1-367·05 WASHER. PLAIN 

GOVERNOR AND A IR CLEANER KIT • HOOF • CONSI STS OF:. • 12G 
1-520464 GOVERNOR· HOOF MODEL H·20·16 
1-674853 GASKET. GOVERNOR 
2·522525 STUD , GOVERNOR 
1·522526 NUT, STUD 
1.184032 SEAL AND WIRE 
1·520472 EXTENSION, AUTO· CHO K E TO MANIFOLD P IPE 
1-520471 EXTENSION, FUEL PUMP TO CARBURETER 
1- 520153 PIPE W/NUTS, GOVERNOR TO CARBURETER 
2 · 520·03 ELBOW, GOVERNOR AND MODIFIER PI P E 
1· 531702 AIR CLEANER , CARBURETER 

GOVERNOR • HOO F MODEL H· 20· 16 ••• } 
STUD . TO MANIFOL D 3/8 " .16· 2 4 X3 " INCL. IN 

NUT, HEX . 3 /8"· 24 •• • •• , GOVERNOR KITS 

lOG, 12G 
l OG. 12G 
lOG, 12G 

I 
2 
I 

NOTES { 

9 

• 
10 

TYPE WITHOUT F IL TERED AIR FOR THE AUTOMATI C CHOKE AND THE HEATER PIPE AT T ACHED TO THE INL ET 
MANI FOL D USED ON U.S.A. BUI L T MODELS HAND 3H FROM ENGIN E NO. V·95,954 TO V-1 72,611 AND 
C ANA DIAN BU I L T MO DEL 3H BEFORE ENGI NE NO. VC·3,104. 

TYPE WITH F ILT ERED AIR FOR TH E AUTOMATI C CHOKE AN D THE HEAT ER PIPE ATTACHED TO TH E INLET 
MAN I FO L D USED ON MODEL 3H ON AND AFT ER ENGIN E NO. U.S.A. V·172 , 611 AND CANADA VC-3,104. 

Standard parts are illustrated in back of book 

PAGE NO. 61 

PRINT EO IN U .S A. 

7· I · 53 



0305 FUEL SYSTEM 
ILLUST., PART ~~C~ 
NUMBER NUMBER 'I DES CR IPTION 

0305- GOVERNOR-Cont 1 d. 

674853 

520471 

515-04 
5 17-04 

520153 
515-03 

520-03 

520 472 

520-03 

GASKET, GOVERNOR ( INCL. IN GOVERNOR KITS) , 

EXTENSION W/NUTS AND UNION, FUEL PUMP TO CARB. P I PE (INCL. 

NUT. PIPE 1/4 " 
UNION. 

IN GOVERNOR KITS) 

PIPE W/NUTS, GOVERNOR TO CARBURETER (INCL. IN GOVERNOR KITS) 
NUT. P I P E 3/16 ". • 

ELBOW. GOVERNOR TO CARBURETER PIPE (INCL. IN GOVERNOR KITS) 

EXTENSION, AUTOMATIC CHOKE TO MANIFOLD PIPE (INCL. IN 
GOVERNOR K I TS) 

ELBOW, SPARK MO DIF IER PIPE (INCL, IN GOVERNOR KITS) 

0307- GASOLINE TANK, GAGE AND MOUNTINGS 
TANK AND MOUNTINGS 

(Plate 03-1, 2) 

0307· 1 525610 
0307-1 531968 
0307· 1 532042 
0307-1 534 155 

55 1-04 
12-0632 

0307-2 19 461 I 
0307-3 194383 

262- 06 . . . . 
2-0612 
252-06 
380·06 

1160XBH10 

0307-4 525355 
0307·5 525358 
0307-6 5256 12 
0307· 4A 532086 
0307-4B 532064 
0307· 4A 534062 
0307· 5 5320 16 
0307.6 532015 
0301· 5 534060 
0307-6 534061 

650 - 0510 
--. -

650-0510 .... 
2-06 16 
252 - 06 
... -
.... 

380 - 06 
2-0616 
252-06 
380-06 

0307 · 7 52382 1 

0307-9 524774 
0301· 9 532018 
0307-9 532101 

PRINTED IN U SA. 

7 -1 ·53 

TANK, GASOLINE . 18 GAL LONS . . 
TANK, GASOLINE . 18 GALLONS . W·F·Y 
TANK. GASOLINE . 18 GALLONS . C·K 
TANK, GASOLINE . 18 GALLONS . D·N 

PLUG. DRAIN 1/4" 
BOLT. TO RIGHT HANGER 3/8 ". 24X2" 
SHIM. INSULATING . RUBBER, . 
SPRING. COIL 

NUT. SLOTTED HEX, 3/8 • • 24 . 
COTTER • 3/32"X1 ", 

BOLT. TO LEFT HANGER 3/8 ". 24X3/4 ". 
NUT, HEX, 3/8" · 24 
WASHER, LOCK 3/8 .. . 

PAD, GASOLIN E TANK . FELT 10" LONG, 

HANGER. RIGHT , GASOLI NE TANK, 
HANGER. LEFT FRONT, GASOLINE TANK 
HANGER, LEFT REAR, GASOLINE TANK, 
HANGER. RIGHT, GASOLINE TANK . W·F·Y. 
HANGER. RIGHT, GASOLINE TANK . C·K. 
HANGER. RIGHT, GASOLINE TANK . D·N. 
HANGER . LEFT FRONT, GASOLINE TANK . EXCEPT O•N • 
HANGER. LEFT REAR, GASOLINE TANK . EXCEPT O·N 
HANGER. LEFT FRONT , GASOLINE TANK . D·N 
HANGER. LEFT REAR , GASOLINE TANK . D•N. 

SCREW, RIGHT HANGER TO TIRE WELL 5/16 " X5/8". 
WASHER, PLAIN 5/16" 

SCREW. RIGHT HANGER TO TIRE WELL 5/16 " x5/8 ·.} 
WASHER. PLAIN 5/16" . 

BOLT . Rl GHT HANGER TO BODY 3/8 " . 24X 1" 

}"'"' 
NUT. HEX , 3/8 "- 24 . 
WASHER, UPPER, PLAIN 3/8. 
WASHER. LOWER , PLAIN 3/8 . . 
WASHER. LOCK 3/8" . 

BOL T. LEFT HANGER TO FRAME 3/8 "· 24X3/4 ... 

CAP. 

NECK. 
NECK, 
NECK, 

NUT. HEX . 3/8 •. 24 
WASHER. 

GASOLI NE 

GASOL I NE 
GASOLI NE 
GASOLINE 

LOCK 3/8" 

TANK FILLER 

TANK FI L LER • . 
TANK FILLER . EXCEPT C·K 
TANK FILL ER . C·K. 

Standard parts are illustrated in bac:k of book 

PAGE NO. 62 

W· F·Y 

W·F·Y 

1953STUDI;BA~~R.COM 

MODELS 

10G,l2G 

lOG . 12G 
10G.12G 
lOG . 12G 

lOG. 12G 
10G,I2G 

10G,I2G 

10G,12G 

lOG. 12G 

10G.12G.H. 3H. 
14G.4H. 
14G,4H. 
14G. 4H. 
lOG, 12G. 14G.H,3H.4H 
lOG. 12G. 14G.H, 3H. 4H 
lOG. 12G. 14G.H,3H.4H 
10G.12G. 14G.H.3H,4H 
lOG. 12G. 14G. H. 3H, 4H 
10G,12G.14G.H.3H.4H 
10G , 12G,14G.H,3H. 4H 
lOG . 12G, 14G.H,3H,4H 
IOG.12G,1 4G,H,3H.4H 

10G,12G, 14G.H,3H.4H 

lOG, 12G,H.3H. 
lOG, 12G,H. 3H. 
10G.12G.H.3H. 
14G. 4H. 
14G.4H. 
14G. 4H. 
14G. 4H. 
14G,4H. 
14G,4H. 
14G. 4H. 
10G.I2G.H.3H. 
IOG,12G.H.3H . 
14G.4H. 
14G. 4H. 
14G. 4H . . 
14G, 4H. . 
14G.4H. 
14G.4H. 
14G,4H. . 
10G,12G, 14G.H.3H.4H 
10G,12G,l4G.H,3H,4H 
lOG . 12G. I4G.H. 3H.4H 

lOG. 12G,1 4G.H,3H,4H 

lOG, 12G,H. 3H. 
14G.4H. . 
14G, 4H. 

PU 
CAJt 

1 

1 
2 
1 

I 
2 

1 

I 

1 

I 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 

1 

1 
1 
1 
1 
I 
I 
1 
1 
1 
I 
2 
2 
2 
2 
I 
I 
1 
1 
1 
4 
4 
4 

I 

1 
1 
1 



FUEL SYSTEM 
ILLUST. I PART 1./c~ 
NUMBER NUMBER 'I DESCRIPTION 

0307- GASOLINE TANK, GAGE AND MOUNTINGS-Cont'd. 
(Plates 03-1,2) 

0307-8 

0307-10 

0307-11 

0307 - 16 
0307-16 

0307-16 

286647 

289655P 
805-0520 

1-0416 
1578X IO 

53 158 1 
472-42 

289858P 
298306P 

303618P 

638-#8-10 
1578X18 
56-0412 

252-04 

TANK AND HOUMTIMGS-Cont'd. 

GROMMET, GASOLINE TANK FILLER NECK • RUBBER 

CLAMP, GASOLINE TANK FILLER NECK. 
SCREW AND WASHER. TO PROTECTOR 
BOLT, CLAMPING 1/4"·20XI". • 

SPEED NUT 1/4". • • 

HOSE. GASOLINE TANK FILLER NECK , 
CLAMP, HOSE 2 5/8" 

PROTECTOR, GASOLINE TANK FILLER NECK (ILLUST, PLATE 16-1,2) 
PROTECTOR, GASOLINE TANK FILL ER NECK • W•F•Y ( ILLUST. 

PLATE 16•3). • 
PROTECTOR, GASOL I NE TANK FILL ER NECK • C·K ( ILLUST PLATE 

PLATE 16-4). 
SCREW, TO FENDER N0.8X5/8" 

SPEED NUT N0.8. 
BOLT, TO GRAVEL DEFLECTOR 1/4"·28X3/4" 

NUT, HEX. 1/4"·28 
WASHER, PLAIN 1/4", • , 
WASHER. LOCK 1/4" • 
WASHER, PLAIN N0 . 8 • C·K. • 

BOLT, TO GRAVEL DEFLECTOR 5/ 16"·10X3/4" } • 
SPEED NUT 5/1 6" • • • • W·F•Y. 
WASHER. PLAIN 5/ 16" • , , , 

BOLT AND WASHER. TO GRAVEL DEFLECTOR 5/16"· 18X5/8 " 
NUT. HEX . 5/ 16"·18. • 
WASHER. PLAIN 5/16 " • 

361-#8 
1570X3 
1743XI 
367-05 
1960X I 
251-05 
367-05 
380-05 
1570X3 
1743XI 
367-05 

WASHER. LOCK 5/16 " . C·K 

0307-18 525990 

0307- 18 532309 

0307-20 525548 
0307-20 525548 
0307-20 532261 

6 15-#10-10 
187763 . . . . 

384-#10 

0307-21 521374 

BOLT, TO WHEELHOUSE PANEL 5/16"-10X3/4 " 
SPEED NUT 5/16" • 
WASHER. PLAIN 5/16" 

SHIELD, FRAME GAS TANK (ILLUST, PLATE 15· 1) 
FRAME SIDE MEMBER WITH BUMP ER INNER 

SHIELD, FRAME GAS TAN~ (ILLUST. PLATE 15-2) 
FRAME SIDE MEMBER WITH BUMPER INNER 

GASOLINE GAGE (TANK UNIT) 

GAGE. GASOLINE (TANK UNIT), 
GAGE. GASOLINE (TANK UNIT) W·F·Y. 
GAGE. GASOLINE (TANK UNIT) C·K·D·N. 

SCREW, TO TANK No.IOX5/8 " . 
WASHER. SPECIAL . ' • 

SCREW, TERM INA L No.t0.32X1/4" . 
WASHER. SH'PRF, No.10 . . 

GASKET, GASOLIN E GAGE 

FASTENED TO 
BAR BOLTS 
FASTENED TO 
BAR BOLTS 

. 

Standard parta are illuatrated in back of book 

PACE NO. 63 

. 

. 

0307 

MODELS 

IOG,12H,14G.H.3H,4H 1 

IOG.12G.14G.H,3H,4H 
10G,12G. 14G,H.3H,4H 
10G,12G,14G,H,3H,4H 
10G,12G,14G,H,3H,4H 

10G,12G.14G,H,3H.4H 1 
10G,12G,14G,H,3H,4H 2 

10G,12G,H.3H. 

14G,4H. 

14G,4H. 
10G,12G,14G,H,3H,4H 
10G,12G,14G.H.3H,4H 
10G,12G.H,3H. 
10G,12G.H,3H. 
10G,I2G,H, 3H. 
10G.12G,H.3H. 
14G, 4H. 
14G,4H .• 
14G,4H . 
14G.4H. 
14G,4H •• 
14G, 4H. 
14G,4H. . 
14G,4H. . 
14G,4H. 
14G,4H. . 
14G.4H. . 

10G,12G, H,3H. 

14G,4H. 

10G,12G,H,3H. 
14G,4H. 
14G,4H. 
lOG, 12G,14G.H.3H,4H 
10G,12G,14G.H.3H,4H 
IOG,12G, 14G.H , 3H,4H 
10G,12G,14G,H,3H.4H 

10G.12G. 14G,H. 3H ,4H 

1 
3 
3 
2 
2 
4 
2 
1 
2 
2 
2 
2 
2 
2 
2 
2 
2 
2 

2 

2 

1 
1 
1 
5 
5 
1 
1 

1 

PAINT£0 IN U.S A, 

7-1-53 



0308 FUEL SYSY.EM 
ILLUST. I PART lc,~ 
NUMBER NUMBER ./I DESCRIPTION 

0308- FUEL (GASOLINE) LINES AND CONNECTIONS 
( Pl ates 03- 1, 2) 

0308- 1 
0308 -2 
0308-1 

0308-1 
0308-2 

0308-2 
0308- 1 
0308-2 

0308- 2 
0308- 1 

0308-1 

0308-1 

0308-2 

0308-2 

0308- 5 

0308-3 

0308-4 

0308-6 
0308-6 
0308-6 

0308 -7 
0308-8 

0308-7 
0308-8 

530315 
525223 
532921 

532920 
525223 

525266 
53 1088 
525223 

525266 
533132 

534364 

534368 

525223 

525266 
5 15- 05 
525560 
172653 
190470 
1820 50 
190470 

525560 
172653 
190470 
190470 
172653 
525560 
5329 22 

651-lt 14-8 
651-#14-14 
65 1-#14-8 
55-0416 

251-04 

189888 

512966 
530623 
532567 
5 15-04 

520.0 5 
520-04 

518-04 

5/ 16. 

0.0 . X LENGTH 

PIPE w/NUTS . 
PIPE w/NUTS. 
PIPE w/NUTS. 

FRONT , GAS TANK TO FUEL PUMP 
REAR, GAS TANK TO FUEL PUMP. 
FRONT, GAS TANK TO FUEL PUMP • 
EXCEPT C·K 

51 1/2 ... 
132 1/ 4·. 

50" 
PIPE w/ NUTS, FRONT, GAS TANK TO FUEL PUMP • C· K 56 1/2 ". 
PIPE w/NUTS. REAR, GAS TANK TO FUEL PUMP • 

EXCEPT C·K 132 1/ 4•. 
PIPE W/NUTS. REAR, GAS TANK TO FU EL PUMP • C•K. 136 1/4 " . 
PIPE W/NUTS, FRONT, GAS TANK TO FUEL PUMP 42• 
PIPE W/NUTS. REAR, GAS TANK TO FUEL PUMP • 

EXCEPT Y 
PIPE w/NUTS, ~EAR, GAS TANK TO FUEL PUMP • Y. 
PIP E w/NUrS, FRONT, GAS TANK TO FUEL PUMP • 

NOTE 11. 
PIPE w/ NUTS . FRONT, GAS TANK TO FUEL PUMP • 

EXCEPT C·K • NOTE 12 
PIPE W/ NUTS. FRONT, GAS TANK TO FUEL PUMP • 

C· K • NOTE 12. 
PIP E W/ NUTS . REAR, GAS TANK TO FUEL PUMP • 

13 2 1/ 4". 
1 36 I /4 ". 

40 1/8 ". 

47 3/4 •• 

43 3/8 ... 

W·F·O·N. 132 1/ 4·. 
PIPE W/ NUTS, REAR, GAS TANK TO FUEL PUMP·C·K·Y. 136 1/ 4". 

NUT. PIPE 5/16 ". 
CL I P. FRONT PIPE (SNAP TY PE) 
CLIP. FRONT PIPE 13/ 16" LONG (CLAMP TYPE). 
CL I P. FRONT PIPE 1 13/16 " L ONG (CLAMP TYPE). 
CLIP. FR ONT PIPE TO RADIATOR 
CL I P. FRONT PIPE T O RADIATOR FAN SHROUD 1 13/ 16 " LONG 

(CLAMP TYPE) • 
CL IP, REAR PIPE (SNAP TYPE) . 
CLIP, REAR PIPE 13/16" LONG (CLAMP TYP E) 
CLI P. REAR PIPE 1 13/16" LONG (CLAMP TYP E) • 
CLIP, REAR PIPE 1 13/16• LONG (CLAMP TYPE) 
CLIP. REAR PIPE 13/ 16" LONG (CLAMP TYPE) 
CLIP, REAR PIPE (SNAP TYPE). 
CL IP , PROTECTOR, REAR PIPE 

SCREW, TO FRAME NO . 14X 1/2 •. 
SCREW, FRONT PIPE TO FRAME NO. 14X7/8" 
SCREW. REAR PIPE TO FRAME NO. 14X1/2". 
BOLT. I I 4 ". 20 X 1 ". 
NUT. HEX. 1/4"-20 TO RADIATOR SHROUD. 
WASHER, LOCK 1/4" 

UNI ON, GAS TANK TO FUEL PUMP PIP E 5 / 16 " 

COUPLING . GAS TANK TO FUEL PUMP PIP E FLEXIBLE 

1/ 4 .. 

0.0. X LENGTH 

PIPE W/NUTS, FUEL PUMP TO CARBURETER . 
PIPE W/NUTS . FUEL PUMP TO CARBURETER. 
PIPE W/ NUTS. FUEL PUMP TO CARBURETER. 

NUT. p I p E 1 I 4 M 

ElBOW. GAS TANK TO FUEL PUMP P I PE (PUMP END) . 
ELBOW, FUEL PUMP TO CARBURETER P I PE 

• 15 1/2 ". 
• 15" 
• 12M 

NIPPLE. GAS TANK TO FUEL PUMP PIPE (PUMP END) 5/16" 
NIPPLE , FUEL PUMP TO CARBURETER PIPE. 

{ 

* • USE AS REQU I RED. 
NOTES 11 ·US ED ON MODEL 4H BEFORE CAR SERIAL H-8,313,577 

12 ·USED ON AND AFTER CAR SERIAL IN NOTE 11. 

PRINTED IN US A. 

7 . I • 53 
Standard parts are illust.rated in back of book 

PAGE NO. 64 

1953STUDEBAI<ER,COM 

MODELS 

lOG, 12G 
lOG, 12G 

14G 
14G 

14G 
14G 
H,3H. 

H.3H. 
H.3H. 

4H. 

4H. 

4H. 

4H. 
4H. 
10G.I2G.I4G,H,3H.4H 
I OG, 12G, 14G 
14 G. H • 3H • 4H 
14G.H.3H.4H 
3H. 

4H. 
lOG. 12G 
10G.I2G,H,3H. 
lOG, 12G.H .. 3H. 
14G.4H. 
14G,4H. 
H. 3H. 
14G. 4H. 
lOG, 12G, 14G,H, 3H. 
4H. 
4H. 
4H. 
4H. 
4H. 

lOG. 12G. 14G.H.3H . 4H 

IOG , I2G. 14G . H.3H,4H 

1 
1 
4 
2 
1 
1 
1 

I 
2 
1 
3 
1 
2 
I 
1 

2 
4 
I 
1 
I 

lOG , 12G,I ·~G I 
H.3H. I 
4H. I 
IOG.12G. 14G.H,3H,4H 2 

10G. 12G,I4G 
10G.I2G.1 .4G 

H .3H,4H 
H.3H.4H 

1 
2 

I 
2 



., 
1953STUDEBAKER~COM 

FUEL SYSTEM 
ILLusT. j PART j;c~ 
NUMBER NUMBER 'I DESCRIPTION 

0312- ACCELERATOR AND THROTTLE 
{Plates 

CONTROLS-Con t 1 d. 
03-5,6, 7, 8, 9, 10) 

0312· 1 527135 
0312-1 527135 
0312- 1 532800 

650-0416 
181 1 X3 

530595 

COMMANDER 

PEDAL. ACCELERATOR • LHC. 
PEDAL. ACCELERATOR • EXCEPT C·K • LHC 
PEDAL. ACCELERATOR • C•K • LHC. • 

SOL T, TO TOE BOARD 1/4"X1" 
SPEED NUT 1/4". 

PEDAL. CROSS SHAFT AND BRACKETS. ACCELERATOR • RHC. 
533574 PEDAL, CROSS SHAFT AND BRACKETS, ACCELERATOR·W·F·Y·O·N·RHC. 

614· 1114· 8 

03 12· 3 530310 
0 312· 3 530525 
03 12· 3A 533623 
0312-38 533652 

438 · 0412 . . . . 
42X60 . . . . 

0312-3-1 190994 
280-1110 . . . . 

0312· 5 5 13536XI 

0312-6 530308 
0312-6 531097 . . . . 

-... 
0312- 6· I 530309 

55-0416 
251-04 . . . . 
. . . . 

SCREW, TO DASH NO. 14X1/2", 

PUSH ROO, ACCELERATOR (EXCEPT AD) LHC 
PUSH ROO. ACCELERATOR (WITH AD) LHC 
PUSH ROO. ACCELERATOR • EXCEPT C·K • LHC. 
PUSH ROO. ACCELERATOR • C·K • LHC , 

P IN, C LEV I s 1 /4 • X 3/4 " • N 0 TE 1 4. 
COTTER 1/16"X3/4" 

P IN . CL EVl S 3/16 "X31/64"} 
COTTER 1/16'X1/2" • • C·K 

BALL STUD, PUSH ROD TO ACCELERATOR CROSS SHAFT • LHC. 
LOCK NUT NO. 10· 32. 

WASHER. LOCK NO. 10 • 

SLEEVE. ACCELERATOR PUSH ROO • RUBBER • LHC 

LEVER. ACCELERATOR CONTROL (EXCEPT AD) LHC • NOTE 13. 
LEVER, ACCELERATOR CONTROL (EXCEPT AD) LHC • NOTE 14. 

PIN, TO BRACKET 5/16"X1 7/8" 
COTTER. 3/32 " X3/4". 

BRACKET. ACCELERATOR CONTROL LEVER (EXCEPT AD) LHC. 
BOLT. TO FLOOR PAN 1/4"·20X1", • 

NUT, HEX, 1/4"· 20 
WASHER. PLAIN 1/4", 
WASHER . LOCK 1/4 • • 

. 

. 

. 
0 3 I 2· 6 
0312· 6 

530400 
53 toss 

55·0416 
251-04 

BELL CRANK ANO BRACKET. ACCELERATOR (WITH AD) LHC • NOTE 13 
BELL CRANK AND BRACKET, ACCELERATOR (WI TH AD) LHC • NOTE 14 

0312-10 
0312-10 

0312· 10 

0312- 12 

530306 
531098 

531084 

184526 

530609 
534212 
184526 

BOLT , TO FL OOR PAN 1/4"·20X1". , 
NUT. HEX. 1/4"· 20 
WASHER. PLAIN 1/4", 
WASHER. LOCK 1/ 4" 

ROO. LEVER OR BELL CRANK TO CROSS SHAFT • LHC • NOTE 13 
ROO, ACCELERATOR LEVER TO CROSS SHAFT (EXCEPT AD) LHC • 

NOTE 14. , 
ROO, ACCELERATOR BELL CRANK TO CROSS SHAFT (WITH AD) LHC • 

NOTE 13. • , , 
WASHER, SPRING 
WASHER. PLAIN 1/ 4" , 

COTTER 1/16 " X3/4 " 

ROO . PEDAL SHAFT TO CROSS 
ROO. P EOAL SHAFT TO CROSS 

WASHER. SPRING 
WASHER. PLAIN 1/4" 

COTTER 1/16"X3/4" 

SHAFT 
SHAFT 
. 

. RHC . W·F·Y·O·N . RHC . 

NOTES 
{ 

13 • USED ON MODEL H WITH 
BEFORE CAR SERIALS 

14 • USED ON AND AFT ER CAR 

U.S. A. 
CANADA 

SERIALS 

ST 
8,137,462 
8,952,576 

IN NOTE 13. 

00 
8,126,640 
8.952.576 

AD 
8. 13 3, 6 26 
8. 952,576 

Standard parts ar~ illuetrat~d in back of book 

PAGE NO. 67 

. 

0312 

MODELS 
.... 
CAll 

H . 3H. 
4H. 
4H •• 
H.3H,4H 
H, 3H. 4H 

H. 3H. 
4H. 
H, 3H. 4H 

H. 3H. 
H, 3H . 
4H. 
4H. 
H. 3H. 
H. 3H • 
4H. 
4H • 

4H. 
4H. 
4H. 

H, 3H, 4H 

H 
H.3H . 
H. 3H • 
H. 3H . 

H. 3H. 
H. 3H. 
H. 3H • 
H,3H • 
H. 3H • 

H 
H. 3H. 
H . 3H. 
H, 3H. 
H. 3H. 
H.3H. 

H 

H. 3H. 

H. 3H. 
H. • 
H. 3H. 
H . 3H. 

H.3H. 
4H . 
H 
H,3H,4H 
H. 3H, 4H 

. . 

. . 

1 
1 
1 
2 
2 

1 
1 
2 

1 
2 
2 
2 
2 

1 
1 
3 
3 
3 
3 

1 
2 
2 
2 

1 
1 
2 
2 
2 

PAINT(D IN U .S A. 

7· 1· 53 



0312 FUEL SYSTEM 
JLLUST.I PART 1/c~ 
NUMBER NUMBER 'I DESCRIPTION 

0312- ACCELERATOR AND THROTTLE CONTROLS-Cont'd. 
(Plates 03-5,6,7,8,9, 10) 

COMMANOER-Cont'd. 

195506 CLEVIS. PEDAL SHAFT TO CROSS SHAFT ROD • W·F·Y·D· N • RHC. 
LOCK NUT 114"·28 • 

438· 0412 pIN. CL E vI s 1 I 4 ")( 314 •• 
COTTER 1/16"X3/4• 

0312-15 530304 CROSS SHAFT AN 0 BRACKET, THROTTLE CONTROL ( EXCEF'T AD) LHC 
03 1 2-15 530477 CROSS SHAFT AND BRACKET, THROTTLE CONTROL (WITH AD) LHC • 

NOTE 13. 
0312· 1 5 531069 CROSS SHAFT AN 0 BRACKET, THROTTLE CONTROL (WITH AD) LHC . 

NOTE 14. 
0312-15 533648 CROSS SHAFT AND BRACKET. TH RO TTL E CONTROL ( EXCEF'T AD) L HC 
0312-15 533637 CROSS SHAFT AND BRACKET, THROTTLE CONTROL (WITH AD) LHC 

CROSS SHAFT AND BRACKET. THROTTLE CONTROL . RHC 530605 
534209 

651· #14-14 
CROSS SHAFT AND BRACKET, THROTTLE CON TROL . W· F· Y· D· N • RHC 

0312·20A 
0312-20B 
0312- 20 

0312-12 

0312· 20-1 

530888 
56· lt10· 16 

280-ltiO 

2-0416 

252-04 

529484 
529476 
530473 
533742 
533740 
184526 

534230 

0312-20-2 533538)(1 
0312-20·2 533538)(2 

195506 
252 - 04 

438-04 12 
---... 

0312·21 529477 
0312-21 530523 
0312-21 529477 
0312-21 529477 

252-04 
0312- 12 184526 ... -

. -- . 

SCREW, TO 0 ASH NO. 14)(7/8 •. 
WASHER, PLAIN 114 ", 

STOP, CROSS SHAFT • LHC • NOTE 13. 
SCREW, STOP NO. 10· 32X 1• } EXCEP T AD. 

LOCK NUT, NO.I0-32. LHC 

. . . 

ADJUSTING SCREW, OD KICKOOWN SWITCH 114"·28X1" (WITH OD) 
LHC . 

LOCK NUT I I 4 ". 28 

ROD. 
ROD, 
ROD. 

CROSS SHAFT TO CARBURETER (WITH 
CROSS SHAFT TO CARBURETER (WITH 
CROSS SHAFT TO CARBURETER (WITH 

ST). 
OD). 
AD) LHC. 

ROD, CROSS SHAFT TO CARBURETER 
ROD . CROSS SHAFT TO CARBURETER 

(W ITH 
(WITH 

ST) W· F·Y · ID·N • RHC . 
OD) W· F·Y·O·N • RHC. 

WASHER . SPRING 
WASHER, PLAIN 114" 

COTTER 3/32 "X I 12" 
WASHER, PLAIN 114" • 

COTTER II16"X314" 

• • • } WITH ST 

RHC : 
• RHC 

SPRING. CROSS SHAFT TO CARBURETER ACTUATING . LHC 

LINK, ACTUAT ING SPR ING AOJUST fN G . EXCEPT C·K . LHC 
L I NK, ACTUATING SPRING ADJUST! NG . c-K . LHC. . 
CLEV I S. CROSS SHAFT TO CARBURETER ROO . W·F·Y·D·N . 

LOCK NUT 1 I 4 " . 28 . 

PIN. CLEVIS 1/4 "X31 4 ". 
COTTER I I 16 "X31 4" 

SWIVEL. SL IDI NG, CROSS SHAFT TO CAR B. ROO (WITH OD) 
SWIVEL, SLIDING, CROSS SHAFT TO CARS . ROO (WITH AD) 
SWIVEL. ADJUSTING LINK . LHC. 
SWIVEL, SLIDING , CROSS SHAFT TO CARS. ROO (WITH OD) 

W· F · Y·D· N . RHC 
LOCK NUT I I 4 •. 28 . . . 
WASHER, SPRING . . . 
WASHER, PLAIN 114 .. 

COTTER 3I32"X112" . 

RHC . 
. 

LHC 

. 

{

13 • USED ON MODEL H WITH 

NOTES BEFORE CAR SERIALS 

14 • USED ON AND AFTER CAR 

U.S. A. 
CANADA 

SERIALS 

ST 
8,137,462 
8 , 952,576 

IN NOTE 13, 

OD 
8,126 , 640 
8. 9 52.576 

AD 
8.133. 626 
8,952,576 

PRINTED IN U SA. 
7 . 1- 53 

Standard parts are illustrated in back of book. 

PACE NO. 68 

. 

MODELS 

4H. I 

4H. I 
4H. 1 
4H. 1 

H. 3H. 1 

H 1 

H. 3H. I 

4H. I 

4H. 1 

H,3H. 1 
4H. . I 

H,3H,4H 4 
H,3H,4H 4 
H 1 
4H. 1 
4H. . 1 

4H. I 

4H. 1 

H.3H. I 
H,3H. 1 
H , 3H. I 
4H. I 
4H. 1 

H 1 

H .3H. I 
H, 3H. I 
4H. 1 

4H. I 

4H . . I 

4H. I 
4H. . I 

4H. . I 
4H. 2 

4H. I 
4H. I 

H.3H. 1 

H. 3H. I 
4H. . I 

4H. I 

4H . 2 
H . . 1 
H,3H,4H I 
H ,3H.4H . I 



CORRECTIONS TO 

CHAMPION SIX AND COMMANDER EIGHT 
CHASSIS PARTS CATALOG 

1951 - 1952 - 1953 SERIES 

Dated July 1, 1953 

Make The Following Changes 

Page 69 0312-28-1 529301 SPRING, cross shaft pull back- LHC 4H 1 
(change i11ust . number from 0312-28-l to 0312-28-2) 

Page 247 Plate 15-1 
Add Models lOG,l2G-H,3H 

Page 248 Plate 15-2 
Add Models 14G-4H 



• 

FUEL SYSTEM 
ILLUST. , PART ~C~ 
NUMBER NUMBER /I D E S C RI P TIO'N 

0312- ACCELERATOR AND THROTTLE CONTROLS-Cont'd . 
(Plates 03- 5 , 6,7 , 8,9, 10) 

0312-22 
03 1 2-22 
031 2-22 

0312- 24 

0312- 25 

03 12- 1 2 

031 2-28 
03 12-28 
0312- 28-1 
031 2-28·2 
031 2·28-1 
03 12-28 -1 
03 12-28- 1 

03 12 - 29 
031 2- 29 
03 1 2· 29 

03 12-40 

13 6 8 13 
53 1100 
527 111 
531100 

529 3 13 

530474 
2 52· 04 
184526 

5 2044 3 
5310 99 
5 29 300 
529301 
529 30 1 
533 58 5 
5 2930 1 
5 20443 
167320 
533640 
6 31 4 6 9 
5 3 3 794 

5304 36 

COMHANDERS-Cont'd. 

SPR I NG. SWIVEL COIL TENSION 
SPR I NG . SWIVEL COIL TENSION 
SP RING, SWIVEL COIL TENSION 
SPR I NG, SWIVEL COIL TENSION 

WASHER. PLAIN 1/4" 
COTTER 3/32"X1f2 • 

SLEEVE, TUBULAR (WITH AD) 
WASHER. PLA I N 1/4 • 

COTT ER 3/32 "X1/2" 

(WITH OD) 
(W I TH OD) 
(WITH AD) 
(WITH OD) 

NO TE 13 
NO T E 14 

W·F·Y·D• N • RHC 

SWI VEL. AD J USTABL E , CROSS SHAFT TO CARB . ROD . 

L OCK NUT 1/4"· 28 
WASH ER . SPRING 
WASHER, PLA I N 1/4• 

COTTER 3/32 " X1/2 " 

SPRING, ACCELERATOR PULL BACK (EXCEPT AD) NOTE 13 
SPRING, ACCELERATOR PULL BACK (EXCEPT AD) NOTE 14 
SPRING. UPPER, ACCELERATOR PULL BACK (WITH AD) LHC. 
SPR I NG, LOWER, ACCELERATOR PULL BACK (WITH AD) LHC. 
SPR I NG, THROTTLE PULL BACK ( EXCEPT AD) LHC. • 
SPR I NG, THROTTLE PULL BACK (WITH AD) LHC. 
SPRING, CROSS SHAFT PULL BACK • LHC 
SPRING, CROSS SH AFT PUL L BACK • W·F· Y · D· N • RHC 

CLIP, TO ROD 
CLIP, TO VAL VE ROCKER ARM COVER • LHC . 
CLI P , TO FUEL PUMP SUPPORT • LHC 
CLIP. TO DASH • W·F• Y•O· N • RHC. 

ROD, ACCELERATOR BELL CRANK TO TRANSMISSION (WITH AD) LHC • 

MODELS 

H 
H,3H . 
H. 3H. 
4H . 
H , 3H,4H • 
4H . 

H , 3H. 
H, 3H. 
H.3H • 

H . 3H. 
H , 3H . 
H • 

H.3H. 
H,3H. 

H 
H. 3H. 
H.3H. 
H,3H. 
4H. 
4H. 
4H. 
4H . 
H . 3H . 
4H. 
4H . 
4H. 

~~R.COM 

0312 
..... 
CAll 

NOTE 13. • H • 
0312· 40 

03 1 2- 4 0 
0312· 4 0 
031 2- 12 

0 3 12 · 41 
03 12· 4 1 

531058 

533659 
5336 35 
184526 

527990 
5 27 9 90 
252- 0 4 

280· 1110 

ROO . ACCELERATOR BELL CRANK TO TRANSMISSION (WITH AD) LHC • 
NOT E 14. • 

ROO, CROSS SHAFT TO TRANSMISSION (WITH AD) EXCEPT C•K • LHC 
ROO, CRO SS SHAFT TO TRANSMISSION (WITH AD) C·K • LHC. 

WASH ER . SPR I NG ~ . • 
WASHER, PL A IN 1/4" 

COTTER 1/1 6 "X3/4 • 

BALL JO I NT. BEL L CRANK TO TRANSMISS I ON ROD (W I TH AD) LHC. 
BALL JOINT, CROSS SHAFT TO TRANSMISSION ROD (WITH AD) LHC 

LOCK NUT 1/4.· 28 
NUT, TO LEVER NO . 10-32 

WASHER. LOCK NO. 10. 

{ 

• • USE AS REQUIRED. 
13 • USED ON MODEL H WITH 

NOTES BEFORE CAR SERIALS 

14 • USED ON AND AFTER CAR 

U.S. A. 
CAN AD A 

ST 
8,137,462 
8,952,576 

SE RI ALS IN NOTE 13, 

OD 
8,126,640 
8,952,5 76 

AD 
8. 133.626 
8 , 952 , 576 

Standard parta a re illus trated in back of book 

PAGE NO. 69 

H. 3H. 
4H. 
4H. 

H 
H, 3H , 4H 
H .3H ,4H 

H,3H . 
4H. 
H,3H.4H 
H.3H.4H 
H, 3H , 4H 

PRINTED IN U.S A. 

7-1 · 53 

I 




